
1www.smartwww.in   |  MARCH - APRIL 2022

VOL. 1 NO. 24 PAGES 244
MARCH - APRIL 2022, Rs. 100

ANNUAL DIGITAL EDITION

FINEST

GLOBAL 
CASE STUDIES



CII National Awards for Excellence in Water Management 
have been recognizing industry for its contribution in 
making a Water Secure World - be it through their 
operations, innovations, or CSR activities. 

For over a decade, CII–National Awards for Excellence in 
Water Management have been celebrating and awarding 
good and innovative water conservation & management 
practices undertaken by industries from varied sectors.

Since inception, these Awards have recognized over 550 
industries – both public and private, for their initiatives 
towards Efficient Water Management.
[...]
(TWS) is an international multi-disciplinary 
environmental services company, 
headquartered in India that specializes in 
providing turnkey services in water and 

wastewater collection, treatment and disposal, 
recovery, and reuse plants.
TWS also takes up comprehensive O&M for 
their own plants delivered on Design, Build & 
Operate (DBO) basis as well as taking up O&M 
for the plants installed by other agencies. TWS 
O&M team is well equipped with qualified, 
experienced manpower and adequate 
resources, to achieve the least operational cost 
over the operational life of the plant.
TWS is a wholly-owned subsidiary of 
Toshiba Infrastructure Systems & Solutions 
Corporation (TISS). TWS provides complete, 
single-source services from engineering, 
design to construction, installation, and O&M 
of water, wastewater, and domestic waste 
treatment facilities.

UF rack inside CETRP Majis Plant in Sohar Industrial Area, Oman



100 MARCH - APRIL 2022  |  SMART WATER & WASTE WORLD

FINEST 50 CASE STUDIES

use for getting fresh water which is a 
highly energy-oriented process, thereby it 
becomes a more expensive process with 
high recurring costs as well. After the 

SEAWATER DESALINATION PLANT 
FOR WATER USAGE IN A POWER 
PLANT
By Dr. V.K. Seth

INTRODUCTION
Availability of fresh water all around the 
world is becoming more and more acute 
day by day and the alternate sources 
for getting it are being looked upon. As 
seawater is in abundance all around the 
world so it is becoming one of the major 
sources, especially in coastal areas having 
no other sources.
    Even recycling of sewage water is also 
in great use in the present world but it 
becomes very difficult for persons to 
assimilate it for use of drinking so recycled 
treated sewage water is being restricted for 
the industries around the world. One of the 
biggest such examples is Changi Airport in 
Singapore where recycled sewage water is 
completely being used due to a shortage of 
fresh water in their country.
    Getting fresh water from the sea is quite 

old as even in earlier days also people were 
condensing it in a closed chamber to get 
drinking water. Later on, with the evolution 
of technologies, evaporators came into 

DESALINATION, 
POWER PLANT, 

SEAWATER, 
SWRO

ACHIEVEMENTS

A. After running the plant big savings had been found in producing different 
waters as given below due to the adoption of different measures for control of 
power:
Pre-treated Water: 2.23 KW/m3 instead of 2.5 KW/m3 envisaged
SWRO Water: 3.07 kW/m3 instead of 3.8 KW/m3 envisaged
BWRO Water: 0.88 kW/m3 instead of 1.8 KW/m3

B. The cost of producing different qualities of water from the plant had been 
found as follows as per rates prevailing at that time:
Pre-treated Water: Rs. 6.82/m3
SWRO Water: Rs. 20.87/m3
BWRO: Rs. 25.28/m3
DM Water: Rs. 31.37/m3



101www.smartwww.in   |  MARCH - APRIL 2022

invention of reverse osmosis membranes 
in the eighties, these are commonly 
being adopted for seawater desalination 
all around the world. Many large water 
seawater plants had already been put up 
all around the world, especially in Arabian 
countries where the alternate source of 
fresh water is scarcely available. Presently, 
the largest capacity (600 MLD) seawater 
plant is coming up in Saudi Arabia.
    One such seawater desalination plant 
had been executed long back in 2008 in 
the coastal area of India in Karnataka for 
getting water for use in 2x507.5 MW power 
plant, using reverse osmosis membrane 
technology to get service water for their 
power plant and also DM water for their 
boilers being used to produce power, along 
with potable water for their plant along 
with their colony.

DESIGN CONDITIONS
Seawater from the Arabian Sea of the 
composition as given in Table 1 was used 
for design with a temperature range of 25 
to 32 degrees to get the treated water for 
different use as given in Table 2.
    The design of the plant has been 
selected after proper optimization mainly 
to conserve electrical power which 
becomes one of the main considerations 
for desalination plants, along with saving of 
chemicals.

PLANT DETAILS
The plant is designed to produce 675 m3/
hour treated water from seawater RO 
(SWRO) section working in three streams 
each to produce 225 m3/hour along with 
175 m3/hour treated water from Brackish 
Water (BWRO) section having 2 streams 

Power Plant (This image is for illustration purpose only, not of the actual plant)



102 MARCH - APRIL 2022  |  SMART WATER & WASTE WORLD

each giving 87.5 m3/hour and mixed bed 
section having 3(2+1) streams each of 
75 m3/hour to give total 150 m3/hour 
demineralized water to boilers used for 
producing power. Rest 25 m3/hour water 

coming from the brackish water section is 
being used to supply potable water to the 
plant and the nearby colony after proper 
remineralization. A brief sketch of the plant 
is given in Figure 1.

THE PROCESS

A. Clarification
Seawater directly from seawater intake 
is being taken in one underground sump, 
from where it is being pumped to the 
water treatment plant by means of one 
set of 3(2+1)vertical turbine pumps each 
of 1050 m3/hour at 32.3 meters heads to 
feed water to one cascade aerator having 
8 steps so as to remove iron by means of 
air oxidation. Water falling from the aerator 
is being routed to two clarifloculators 
each working at the flow of 1050 m3/hour 
through the common stilling chamber and 
flash mixers followed by Parshall flumes for 
each of the clarifiers to indicate the flow of 
water going to each clarifier. Parshall flume 
is placed at the outlet of each clarifier 
as well to indicate actual clarified water 
produced from each of the clarifiers.
    Sludge slurry water from both the 
clarifiers is being collected in a common 
waste disposal sump where the wastewater 
coming out from both sets of filters, i.e., 
rapid gravity filters and pressure sand filters 
are also collected along with SWRO rejects. 

SALIENT FEATURES

• Use of electro chlorinators are made to get chlorine for chlorination purposes in the plant.
• Use of chloro epoxy paint had been made on all steel including structures and cemented surfaces to protect it from 

corrosion arising due to coastal environment.
• Use of two-stage filtration only by using RGF and PSF for getting filtered water instead of UF system to get feed 

water for RO system.
• Use of frequency drive for high-pressure pumps of SWRO linked with TDS of seawater and its temperature, for 

electrical motors of high-pressure pumps in order to save energy.
• Use of energy recovery turbine for each of SWRO streams by employing the use of pressure coming out of reject, 

thereby saving of energy to a large extent.
• Automatic control of chemical dosing pumps to regulate the dosing, thereby saving chemicals to a large extent.
• Plant capable of handling seawater having TDS even up to 42,000 ppm to give desired quality and quantity of water.
• Plant designed to give desired water quality even at 32 degrees.
• Use of CPVC pipes for low-pressure system and highly corrosion-proof material super duplex for high-pressure 

pipings in SWRO system.
• Use of EPDM-lined valves for low-pressure system whereas for a high-pressure system in SWRO system, duplex 

valves have been made.
• Proper adjustment of LSI in service water by adding chemicals, in order to avoid corrosion in MS pipes being used by 

the client.
• Automatic flushing system of SWRO stream by means of flushing pump running on emergency power at the time of 

stoppage of the plant even during power failure.
• Use of suck back tank placed at sufficient height to collect treated water coming from SWRO before it goes to 

degasser system so as to give water back by gravity to SWRO streams to avoid vacuum conditions leading to damage 
of membranes.

• Sufficient space provided in the plant for ease in operation and maintenance.

S.No. Constituents Unit Value
1 pH at 32 Degrees 7.7
2 Temperature (Max) Degree Celsius 32
3 Odor Unobjectionable
4 TSS ppm 198
5 TDS ppm 34,898
6 Calcium PPM as Ca 352
7 Magnesium PPM as Mg 1223
8 Sodium PPM as Na 8069
9 Manganese PPM as Mn 0.6

10 Zinc PPM as Zn 0.7
11 Iron PPM as Fe 0.8
12 Chromium PPM as Cr Less than 0.05
13 Chloride PPM as Cl 15,922
14 Sulfate PPM as SO4 2314
15 Bicarbonate PPM as HCO3 118
16 BOD PPM 6.2
17 COD PPM 10.4
18 Kjeldahl Nitrogen PPM as N 1.4
19 Boron PPM as B 5

Table 1: Seawater Analysis



103www.smartwww.in   |  MARCH - APRIL 2022

Wastewater from here is disposed off to sea 
by means of a set of 3(2+1) vertical pumps 
each of 800 m3/hour at a 20-meter head.
    Chlorination of seawater is also being 
done for water going to cascade aerator by 
means of chlorine generated from seawater 
through Electrochlorinator at dosing rate 
of 5 ppm. Dosing of chemicals including 
Lime, Ferric Chloride, and Polyelectrolyte 
are being made in a flash mixer at the 
dosing rate of 20 ppm, 40 ppm, and 1 ppm 
respectively. For lime dosing, one set of 
centrifugal pumps of a larger capacity of 
36 m3/hour is provided with recycling, so as 
to avoid any choking of the pipeline due to 
lime slurry of 5% and to feed to respective 

clarifiers by means of individual valves 
operated automatically linked with inlet 
flow of water. For the other two chemicals, 
i.e. Ferric Chloride and Polyelectrolyte, 
separate sets of electronic dosing pumps 
are used which are linked with the flow of 
water going to each clarifier.

B. Filtration
Clarified water coming from clarifiers in the 
common channel is being taken to 5 Rapid 
Gravity Filters (RGF) each working at a flow 
of 400 m3/hour but capable of working at 
a maximum flow of 500 m3/hour during 
the time of backwashing one of the filters. 
These filters are having gravel as supporting 

media over which layers of uncrushed 
sand and anthracite are provided. The 
filtered water coming out of these filters 
are collected together in one filtered water 
reservoir of capacity 5800 m3, having two 
compartments.
    It is pumped from there by means of 
one set of 4(3+1) vertical turbine pump of 
duplex, each of capacity 710 m3/hour at the 
40-meter head to another set of 7(6+1) 
horizontal Pressure Sand Filters (PSF) each 
working at a flow of 325 m3/hour having 
uncrushed sand layer supported on gravel. 
Here one filter is kept as spares which 
are kept ready for service after proper 
backwashing at all times for giving an 
uninterrupted supply of filtered water to 
the SWRO system. The filtered water from 
these filters is being directly taken to 3 
Cartridge filters one each for three streams 
of the SWRO section.
    Common backwashing arrangements for 
both types of filters, i.e., RGF and PSF are 
provided. Hence a set of 3(2+1) backwash 
pumps, each of capacity 645 m3/hour at 
the head of 21 meters and a set of 3(2+ 1) 
air blowers each of capacity 680 m3/hour, 
are provided. For RGF backwashing two 
pumps and blowers are used whereas for 
PSF only one pump and air blower are used.

Figure 1

S.No. Source Item Value
1 Clarifier Outlet Organic Matter Traces

Iron 0.3, Max
Turbidity 10 NTU, Max

2 RGF Outlet Turbidity 2 NTU, Max
3 SWRO Outlet TDS 500 PPM, Max
4 BWRO Outlet TDS 25 PPM, Max

Boron .5 PPM, Max
5 Mixed Bed Outlet pH 7--7.5

Conductivity 0.1ms/cm
Silica 0.01 ppm, Max

Organic Matter (KMnO4) Nil

Table 2: Treated Water



104 MARCH - APRIL 2022  |  SMART WATER & WASTE WORLD

C. Seawater RO (SWRO) 
The filtered water coming from PSF under 
pressure in common header is dosed with 
different chemicals including SMBS, Acid, 
and Antiscalant by means of electronic 
dosing pumps at the rate of 5 ppm, 8 ppm, 
and 5 ppm respectively so as to regulate 
its dosing linked with the flow of water 
which avoids excess chemical dosing, 
thereby saving chemicals. For each of the 
chemicals, a set of two dosing tanks each 
of MSRL are provided along with a set 
of two dosing pumps so as to have one 
spare to avoid any interruption in the plant 
running. For SMBS and antiscalant, 10% 
solution is used and dosing is linked with 
water flow whereas 30% Hydrochloric acid 
is used without dilution linked with pH of 
treated water.
    As any residual chlorine is highly 
detrimental to RO membranes so 
protection measure is provided by putting 

an ORP meter on line linked with the drain 
valve so that water goes to drain in case 
any chlorine is being detected as sensed by 
ORP.
    Many other online instruments are also 
provided on common header including 
pH meter, conductivity indicator, flow 
indicator, temperature indicator which 
are linked with variable frequency drive of 
high-pressure pumps to adjust the pump 
rotation.
    The chemically dosed filtered water is 
taken to three-micron cartridge filters of 5 
microns each working at a flow rate of 643 
m3/hour to feed each stream of the SWRO 
system through individual high-pressure 
pumps. Cartridge filter housing material is 
selected as SS 316L due to the severity of 
corrosion from seawater.
    A set of 4 (3+1) high-pressure pumps of 
high-efficiency of 87.2% is provided, each 
of capacity 643 m3/hour at a pressure of 

279.6 MWC, to feed each of the 3 SWRO 
streams. Super duplex material is being 
selected for these pumps to avoid any 
chances of corrosion due to seawater. 
Variable Frequency Drive (VFD) is provided 
for each of these pumps which are linked 
with the flow of water to conserve energy. 
Special protection measures are provided 
for the protection of these pumps to avoid 
any damage during operation by providing 
low and high-pressure switches on suction 
and discharge.
    Filtered water from the cartridge filter 
is pumped through each HP pumps at 
the flow of 643 m3/hour to three SWRO 
skids to give 225 m3/hour treated water. 
Each skid is having 441 Toray seawater RO 
membranes packed in 63 vessels to give 
an overall recovery of 35% with the aim 
of producing treated water having TDS 
of less than 500 ppm. In order to utilize 
reject pressure the use of energy recovery 



105www.smartwww.in   |  MARCH - APRIL 2022

turbine of the super duplex is made which 
boosts the pressure from 28 bar to 57 bar, 
due to which pressure required from HP 
pumps gets reduced, saving a lot of energy. 
The treated water from each of the RO 
streams is taken to a common suck-back 
tank placed at a height so that during the 
stoppage of the plant, the water is sucked 
back to the membrane vessels to avoid any 
damage of RO membranes due to vacuum 
conditions.
    In addition, the flushing arrangement is 
also provided to drive off the concentrate 
remaining in vessels by means of flushing 
pumps of 200 m3/hour, which are driven by 
emergency power so as to run even during 
power failure conditions. The overflow from 
the suck-back tank is separately taken to 
3 degasser towers having random packing 
of PP Raschig rings where the air is being 
injected from the bottom by means of an 
air blower to drive off carbon dioxide. All 
the degassed water is being collected in 
a large degassed water storage tank from 
where a portion of water is being taken for 
service water use whereas another portion 
is being taken for further treatment in the 
BWRO section.
    Chemical cleaning is required for the 
membranes whenever the flow gets 
reduced to more than 10% reduction in 
permeate flow or pressure drop increases 
more than 10%. Hence, a separate system 
is provided having one chemical solution 
tank of proper capacity with one cartridge 
filter and a set of CIP pumps each of 200 
m3/hour of 30 MWC. The cleaning of 21 
membrane vessels out of the total 63 
is being carried out at a time so for one 
stream three cleanings are required.

D. BWRO Section
Alkali is being dosed in a degassed water 
tank to increase pH to 7.5 before its supply 
for the service use and for BWRO feed. Out 
of total treated water collected in Degassed 
water tank of 12000 m3, 220 m3/hour water 
is being pumped to BWRO section for 
which a set of 3 (2+1) vertical centrifugal 